Randolph Air Force Base Drug Formulary 

Oct - Dec 2004 

For more information please feel free to call the following numbers; Clinic Pharmacy  (210) 652-4127, Fax # 210-652-3516 (must originate from the physicians office to the pharmacy, controlled drugs not accepted) Refill Call-in System (mandatory) (210) 652-3525/ 3552/ 2025.  Long distance call-in refills use 1-800-471-0309. Please place the patients name, address, SSN of the military sponsor, and current phone number on all prescriptions.   Hours of operation:  Monday – Friday 0715 to 1630.  Closed Saturday, Sunday and all Federal Holidays. Closed at 1300 hours the last Wednesday of every month for 12 MDG Training Day.  Pharmacy website: http://www.randolph.af.mil/12mdg/randolph_formulary.htm  (Basic Core Formulary in bold, these items can found at all DoD MTFs)

ALL PRESCIPTIONS MUST BE SIGNED (NO STAMPED SIGNATURES) & DATED 

LISTED BY MOST COMMON NAME (GENERICS  SUBSTITUTED) 

Aciphex 20mg tablets

Acyclovir 200mg caps, 800mg tabs & susp

Adalat CC 30, 60, & 90mg 

*Adderall 5, 10, 20mg tablets

*Adderall XR 10mg, 20mg, 30mg capsules

Advair 100/50, 250/50 & 500/50 diskus

Afrin Nasal Spray

Albuterol oral inhaler, inhalation soln

Albuterol 4mg tablets

Albuterol 2mg/5ml syrup

Alcohol swabs

Aldactazide 25/25mg tablets

Aldactone 25mg tablets

Aldomet 250mg tablets

Allesse 28-day tablets

Alomide 0.1% ophth solution

Alphagan-P  0.15% ophthalmic solution 

Altace 2.5mg, 5mg, & 10mg caps

Amaryl 1mg, 2mg & 4mg tablets

Amantadine 100mg caps
Amiodarone 200mg tablets

Amoxicillin 250mg & 500mg caps

Amoxicillin Susp 125, 250, 400mg/5ml
Antivert 25mg tablets 

Anusol HC rectal cream

Anusol HC 25mg supp

Apresoline 25mg tablets

Aralen 500mg tablets

Aricept 5mg & 10mg tablets 

Artificial Tears ophthalmic solution, 15ml

Aspirin EC 325 mg & 81mg tablets

Atarax 10mg & 25mg tablets

Atarax 10mg/5ml syrup

*Ativan 0.5mg & 1mg tablets

Atrovent Inhaler & nebulizer ampules

Atrovent 0.06% nasal spray

Augmentin Chewable 125, 200,250, 400mg 

Augmentin 200 & 400mg/5ml suspension

Augmentin ES 600mg/5ml suspension

Augmentin 250, 500mg & 875mg tablets
Auralgan Ear Drops

Avandamet  1/500, 2/500,  4/500mg tabs

Avandia 2, 4, 8mg tablets

Aygestin 5mg tablets

Azmacort inhaler

Azulfidine 500mg tablet
Bacitracin topical & ophthalmic ointment

Bactroban Ointment 

Benadryl 25, 50mg caps & 12.5mg/5ml elixir

Benemid 500mg tablets

Bentyl 20mg tabs

Benzotropine 0.5mg & 2mg tablets

Betamethasone 0.1% cream

*Biaxin 125mg, 250mg/5ml susp (peds only)

Blephamide ophth oint & susp

Brethine 5mg tablets 

Buspar 10mg tablets

Captopril 25mg 

Carafate 1Gm tablets

Catapres 0.1mg tablets

Catapres TTS-1, 2, & 3mg patches

*Ceftin 125 & 250mg/5ml susp (peds only) 

Celexa 20mg & 40mg tablets

Cephulac syrup
Chloroquine 0.5gm tablet

Chlorthalidone 50mg tablets

Chlortrimeton 4mg tablets & 2mg/5ml syrup

Ciloxan 0.3% ophthalmic solution

Cimetidine 400mg tabs & 300mg/5ml s

Cipro 250mg & 500mg tablets (2nd line)

Claritin 10mg tabs and Claritin syr (preferred)

Cleocin 1% Topical Solution

Clindamycin 150mg capsules

Clindamycin 2% vaginal cream

*Clonazepam 0.5mg tablets
Clonidine TTS-1, 2 & 3mg Patches

Clopidogrel 75mg tabs

Colchicine 0.6mg tablets

Colestid 1gm tablets

Colestipol Granules

Combivent inhaler

Comfort Curve strips

*Concerta 18mg, 27mg, 36mg, 54mg tabs

Cortisporin otic susp

Cortisporin ophthalmic susp & oint

Coumadin 1, 2, 2.5, 3, 5, 7.5 & 10mg tabs

Cyclocort 0.1% 15gm & 60gm cream

Cyclopentolate 1% ophthalmic solution

*Darvocet N-100 tablets

Deconamine syrup

Deconamine SR capsules 

Demulen 1/35 28-day

Denavir 1% cream

Depakene 250mg/5ml liquid

Depakote DR 125, 250mg, 500mg tablets 

Depakote 125mg Sprinkles

Depakote ER 250mg & 500mg tablets

Desonide 0.05% topical cream

Desyrel 50mg & 100mg tablets

Detrol LA 2mg & 4mg capsules

Dexamethasone 0.75mg tablets

*Dexedrine 5mg tabs and 5mg & 10mg spans

Diamox 250mg tablets

Dibucaine ointment

Differin 0.1% topical gel

*Diflucan 150mg (vaginal candidiasis only)

Dilantin 50mg Infatabs & 100mg capsules

Dilantin 125mg/5ml suspension 

Diltiazem 60mg tablets

Dimetapp elixir

Disalcid 500mg & 750mg tablets

Ditropan 5mg tablets

Domeboro otic solution

Donepezil 5mg & 10mg tablets

Donnatal tablets & elixir

Dovonex 0.005% topical ointment

Doxepin 25mg & 50mg capsules 

Doxycycline 100mg tablets

Drysol 20% topical solution

Dulcolax 5mg tablets & 10mg suppositories

Dynapen 250mg caps & 62.5mg/5ml susp

Ecotrin 325mg tablets

Effexor XR 37.5, 75 and 150mg capsules

Efudex 5% cream 

Efudex 2% solution

Elavil 10mg, 25mg & 50mg tablets

Elidel 1% cream

Elimite 5% cream

Entex PSE
Epi-pen injection

Epi-pen Jr. injection
Erythromycin 2% topical solution

Erythromycin ophthalmic ointment

E.E.S. 200mg/5ml suspension 

Erythromycin base 250mg tablets

Esclim patch (all available strengths)

Estrace 1mg tablets

Estratest 1.25mg/2.5mg tablets

Estratest HS 0.625mg/1.25mg tablets

Ethambutol 100mg & 400mg tablets

Evista 60mg tablets

Feldene 20mg capsule

Ferro-Sequels tablets

FeS04 325mg tabs & 15mg/0.6ml solution

Fioricet tablets

*Fiorinal tablets

Flagyl 250mg tablets

Flexeril 10mg tablets

Flonase Nasal Inhaler

Floxin 0.3% Otic Sol

Flovent 44, 110mcg & 220mcg oral inhaler

FML 0.1% ophthalmic solution & ointment

Folic Acid 1mg tablets

Fosamax 5mg, 10mg, 35mg & 70mg tabs

Gantrisin Suspension

Gatifloxacin 200mg & 400mg tabs

Gentamicin 0.3% ophth solution & ointment

Genteal 0.3% ophth sol

Glucophage 500mg, 850mg, 1000mg tablets

Glucotrol 5mg & 10mg tablets

Glucotrol XL 5mg & 10mg tablets

Glynase 3mg tabs

Goserelin 3.6mg & 10.8mg implants

Grispeg 125, 250mg tabs & 125mg/5ml susp

HCTZ 25mg & 50mg tablets

Homatropine 5% ophthalmic solution

Hydrochlorothiazide 25mg & 50mg tabs

Hytrin 1mg, 2mg, 5mg, &10 mg caps

Hydrocortisone 1% cream & lotion

Ibuprofen 400, 600, 800mg tab & susp

Imdur 60mg tablet extended release

*Imitrex 25, 50, & 100mg tabs (qty) (2nd line)
*Imitrex injection (qty)

Imodium 2mg capsules

Inderal LA 60, 80, 120 & 160 mg capsules

Inderal 10, 20, 40 & 80mg tablets
Indocin 25 & 50mg capsules

Insulin Novolin N, R, L, U, & 70/30 

Insulin syringes 0.5cc & 1cc

Intal oral inhaler & nebulizer solution

Isoniazid 300mg tablets 

Isoniazid 10mg/ml syrup
Isordil 10mg tablets

Isordil SR 40mg sustained release tablets

Keflex 250 & 500mg caps; 250/5ml susp

Kenalog 0.1% cream & ointment
Kenalog Dental Paste 
Lancets, General Purpose (Precision Xtra)

Lanoxin Pediatric Liquid

Lanoxin 0.125mg & 0.25mg tablets 

Lantus inj

Lariam 250mg tablets

Lasix 20 & 40mg tabs; 10mg/ml oral solution

Lidex 0.05% cream & ointment 

Lidocaine 2% gel; 2% viscous solution

Lisinopril 5, 10, 20, 30mg, & 40mg tablets Lithium Carbonate 300mg capsules

Livostin ophth solution

Lo-Estrin Fe 1/20 & 1.5/30 28-day tablets

Lo-Ovral tablets - 21-day cycle

Lopid 600mg tablets

Lopressor 50mg & 100mg tablets

Loraditine 10mg tabs & 1mg/1ml syrup

Lotrel 2.5/10, 5/10, 5/20 & 10/20mg capsules

Lotrimin topical cream 

Lotrimin vaginal cream

Lovenox injection

Macrobid 100mg capsules

Macrodantin 50mg capsules

Maxzide 25mg/37.5mg & 50mg/75mg tabs

Meclizine 25mg tablets

Medi-plast pads

Medrol DosePak

Meloxicam 7.5mg & 15mg tabs

Methylprednisolone 4mg tablet

Methotrexate 2.5mg tablets

Metrogel 2% topical

Metrogel 2% vaginal 70gm gel

Micronase 5mg tablets

Miconazole 2% topical cream
*Midrin capsules

Minocycline 50mg capsules

Minipress 1mg, 2mg, & 5mg capsules

Mobic 7.5mg & 15 mg tablets

*Morphine SR 15, 30 & 60mg tablets

Muro-128 ophthalmic solution

Muro-128 ophthalmic ointment

Mycelex-7 vaginal cream

Mycolog II cream

Mysoline 50mg & 250mg tablets

Naftin 1% topical cream

Naphcon-A ophthalmic solution

Naprosyn 250mg & 500mg tablets

Necon 1+35

Neosporin ophth soln and oint

Neurontin 100mg, 200mg, 300mg capsules

Neurontin 600mg & 800mg tablets

Neurontin 250mg/5ml oral solution
Niacin 50mg & 500mg tablets

Niaspan 500, 750 & 1000mg tablets

Nitro-Dur patch (all strengths)

Nitrolingual pump spray 

Nitrostat 0.4mg sublingual tablets

Nix Shampoo

Nizoral 200mg tablet

Nolvadex 10mg & 20mg tablets

Norinyl 1+35 & 1+50 (28 day cycle)

Norpramin 25 & 50mg tablets

Nor-QD 28-day tablets

Nortriptyline 10mg & 25mg tablets

Norvasc 2.5, 5mg & 10mg tablets

Novolin N, R, & 70/30 Insulin (10ml vials)

Novolog aspart vials

Nystatin oral suspension

Nystatin topical cream

Nystatin powder
Optipranolol 0.3% ophthalmic solution 

Ortho-Novum 777-28 day cycle

Ortho-TriCyclen (28 day cycle)  

Ovral tablets (28 day cycle)

Pamelor 10 & 25mg capsules

Parafon Forte tablet

Paxil 10, 20, 30mg & 40mg tablets

Pediapred syrup

Pediazole Suspension

Penicillin 250mg/5ml suspension 

Penicillin VK 250mg & 500mg tablets

Pepto-Bismol 262mg chewable tablets

*Percocet 5/325 tablets

Periactin 4mg tablets

Peridex oral rinse
Persantine 25mg & 75mg tablets

Phenergan 12.5mg & 25mg supp

Phenergan 6.25mg/5ml syrup 

Phenergan 25mg tablets

*Phenobarbital liquid & 30mg tablets 

Pilocarpine 1%, 2%, & 4% ophth sol’n

Plavix 75mg tablets

Plendil 2.5, 5mg & 10mg tablets

Polysporin ophthalmic solution

Polytrim ophthalmic solution

*Poly-Vi-Sol multivitamin drop (infants only)

Potassium Chloride 10mEq SR tabs

Precision Xtra test strips
Pred-Forte 1% ophthalmic suspension 

Pred-G 0.3%/1% ophthalmic suspension

Pred-Mild 0.12% ophthalmic suspension

Prednisone 1, 5, 10, 20, & 50mg tablets
Prelone 15mg/5ml solution

Premarin 0.3, 0.625, 0.9 & 1.25mg tablets 

Premarin Vaginal Cream

PremPro tabs 0.625/5, 0.625/2.5, & 0.45/1.5

Premphase 0.625/5 tablets

*Prenatal Vitamin (ONLY for women up to and including 45 yrs of age)

Prevacid 15mg & 30mg capsules

Prevident 0.1% gel

Primaquine 15gm tablet 

Propythiouracil 50mg tablets

Proventil nebulizer solution 0.5% 

Provera 2.5, 5 & 10mg tablets

Prozac 10mg & 20mg capsules

Pulmicort Respules 0.25mg/2ml inh soln

Pulmicort Respules 0.5mg/2ml inh soln

Pyrazinamide 250mg tablets
Pyridium 100mg tablets

Quinaglute 324mg tablets SR

Ramipril 2.5mg, 5mg, & 10mg caps 

Reglan 10mg tabs & 5mg/5ml soln

*Restoril 15mg & 30mg capsules

Retin-A 0.025% cream/gel & 0.05% cream 

Rifampin 300mg capsules

Risperdal 0.25, 0.5,1,2,3, and 4mg tabs
*Ritalin 5mg, 10mg tablets

*Ritalin-SR 20mg tablets

Robaxin 500mg tablets
*Robitussin AC syrup 4oz/bt

Robitussin DM cough syrup 4oz/bt

Robitussin PE cough syrup, 4oz/btl

Rondec oral drops

Salsalate 500mg & 750mg tablets

Sebutone Shampoo

Selsun 2.5% lotion 

Septra DS tablets & suspension

Serevent Diskus

Seroquel 25, 100, 200, and 400mg tabs

Silvadene cream

Sinemet 25/100 tablets

Singulair Chew 4 & 5, 10mg tabs, & gran

Sodium Fluoride 1.1mg & 2.2mg chew tabs

Sodium Flouride drops

Spacer  Inhaler device

Sudafed 60mg tablets & 30mg/5ml syrup

Sulfacetamide 10% ophthalmic solution

Sulfacetamide 10% ophthalmic ointment

Sulfasalazine 500mg tablets

Synalar 0.01% solution

Synthroid tablets (most strengths)

Tegretol 100mg chewable & 200mg tablets

Tegretol XR 100, 200mg & 400mg tablets

Temovate 0.05% topical cream & ointment

Tenormin 25, 50 & 100mg tablets

Tequin 200mg & 400mg tablets

Terazol-7 vaginal cream

Tessalon 100mg perles

Tetracycline 250mg capsules

Theodur 200mg & 300mg tablets

Theophylline 80mg/15ml elixir

Tiazac 120, 180, 240, 300mg caps (XR) 

Tilade Inhaler

Timoptic 0.25% & 0.5% ophthalmic sol’n 

Timoptic XE 0.25% & 0.5% ophth sol'n

Tobrex ophthalmic solution

Tobrex ophthalmic ointment

Tofranil 10mg & 25mg tablets

Tolmetin 400mg capsules

Trihexyphenidyl 2mg & 5mg tablets

Tri-Levlen 28-day cycle

Tylenol infant drops & elixir

*Tylenol No.3 tablets 

*Tylenol with codeine elixir 

Tylenol 325mg tablets

Xalatan 0.005% ophthalmic solution

*Valium 5mg tablet

Vantin 100mg & 200mg tablets

Verapamil 80mg tablets

Verapamil SR 120, 180mg & 240mg tablets 

Vermox 100mg chewable tablet

*Vicodin/Lortab 5/500mg tablet

Viroptic ophthalmic solution

Vitamin B6 50mg tablets

Vo-Sol-HC otic drops

Wellbutrin 75mg & 100mg tablets

Wellbutrin SR 100mg & 150mg tablets

Westcort 0.2% cream 

Zaditor ophthalmic solution

Zantac 150mg tablets & 15mg/ml Elixir

Zestril 5,10,20,30,40mg tablets

Zithromax 250mg tablets

Zithromax 100mg/5ml & 200mg/5ml susp

Zocor 5, 10, 20, 40 & 80mg tablets

Zoloft 50mg & 100mg tablets

*Zolmitriptan 2.5mg & 5mg tablets (qty)

Zovirax 200mg capsules & suspension

Zovirax 800mg tablets

Zyloprim 100mg & 300mg tablets

(Zyrtec 1mg/1ml syr 6-24 mon ONLY)

* Some restrictions apply

